



正道科技檢驗股份有限公司

CHENG-DOW TECHNOLOGY TESTING COMPANY LTD.

正道營建材料實驗室

實驗室地址：台中市南屯區黎明路一段395巷15-1號

Address：NO.15-1, LN395 LI MING RD, Sec, I Taichung, Taiwan (R.O.C)

電話(TEL)：04-24700989 傳真(FAX)：04-24701050 E_mail：chengdow@seed.net.tw

架高活動地板測試報告

Test Report of Floating Floors

工程名稱：---
Engineering

委託單位：佳鋒五金企業社
Consigner Jia Feng metal manufacturing Ltd.

送驗人員：佳鋒五金企業社 - 林俊明
Sender Jia Feng metal manufacturing Ltd.-Lin Jiun Ming

報告編號：100031101

Document NO.

頁次：第 1 頁共 1 頁
Page

收件日期：100/3/11

Received Date：2011/3/11

試驗日期：100/3/11

Test Date：2011/3/11

報告日期：100/3/11

Issue Date：2011/3/11

試樣說明 Sample Description	試驗項目 Test Project	試驗結果 Test Result	試驗方法 Test Method
高架地板支架 完高30公分兩截式 管：φ48×3×170mm Raised floor heavy duty pedestal FFH30cm Tube outer diameter 48mm	抗破壞強度試驗 Pedestal vertical load test	11340 kgf	CNS 10678 A2171(1993) EN 12825(2001)
	以下空白 Blank		

附註：1.本報告除另有說明否僅對送驗樣品負責This report responsible for sended specimen unless specifically indication.
Remark 2.本報告不得塗改、複製或分頁使用This report shall not be use as altered, reproduced or separated into parts.

報告

簽署人

Report



最真實的結果 最真誠的服務